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Product: Laminate floor coverings with the structures BS, BF, WG, RF, EX, OA,
WO, PS, WF, SP, AS, SU, GL, LP, EW, RS, DB, NL

Producer: Kronoflooring GmbH
Mihlbacher Str. 1
01561 Lampertswalde / Dresden

Order: Determination of the slippery resistance according to EN 13893 /
classification according to EN 14041

Test reports: 265188
276279
279047
270181
271193

Result: The tested laminate floor coverings structures are fulfilling with the values
of u=0,46 - 0,70 the requirements of the class DS (u 2 0,30) according to
EN 14041 (CE-labelling).

Dresden, 30 May 2011
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Head of laboratory Engineer in charge




